rPrREVOST

Instruction Sheet 1S-20920

Parcel Rack Scissor Partition Installation

First Release 05-28-2020

MATERIAL

Kit #1S20920 includes the following parts:
Part No. Description Qty
7771117 SCISSOR SHADE, W/TRANSPARENT FILM 26
402823 SUPPORT, MONITOR LCD HATRACK 26
7771116 PASSENGER PARTITION ADAPTER PLATE 26
5001923 SCREW CAP HEX SS NSS M6X45 52
502709 WASHER FL N050 .260X.688X.05 (M6,1/4) 78
1S-20920 INSTRUCTION SHEET (EN) 1
F1-20920 INSTRUCTION SHEET (FR) 1

Kit #7771120 includes the following parts:

Part No. Description Qty
7771117 SCISSOR SHADE, W/TRANSPARENT FILM 1
402823 SUPPORT, MONITOR LCD HATRACK 1
7771116 PASSENGER PARTITION ADAPTER PLATE 1
5001923 SCREW CAP HEX SS NSS M6X45 2
502709 WASHER FL N050 .260X.688X.05 (M6,1/4) 3
1S-20920 INSTRUCTION SHEET (EN) 1
F1-20920 INSTRUCTION SHEET (FR) 1

NOTE

Material can be obtained through regular channels.

Writer: mg <QF7720959 rev 5>



1S-20920
Page 2/4

PROCEDURE

Park vehicle safely, apply parking brake, stop engine. Prior to working on the vehicle, set the ignition
switch to the OFF position and trip the main circuit breakers equipped with a trip button. On Commuter
type vehicles, set the battery master switch (master cut-out) to the OFF position.

Lock out & Tag out (LOTO) must be performed during set-up, maintenance or repair activities. Refer to
your local procedure for detailed information regarding the control of hazardous energy.

1. Position the 7771116 adapter plate flush
with the front part of the overhead console.

NOTE: The adapter plate holes are not drilled
at_the same position, the 1.125in extremity
goes toward the aisle side of the vehicle.

WINDOW ¢ 516" AISLE
7.94 mm
A \
\‘gj ...................... @_
1 1
—> 08?5”|1— 1.125"
22 2mm 28 6mm
-« 8" (203.2mm)

2. Using the adapter plate as a template, drill
two 5/16in holes in the overhead panel.

Writer: mg <QF7720959 rev 5>



1S-20920
Page 3/4

3. Once the holes are drilled, remove the
overhead console to gain access to the
area over the drilled overhead panel.

4. Insert the 402823 monitor support inside
the cavity and position it so the threads of
the support are lined up with the previous-
ly drilled holes in the panel.

NOT USED

if — Y

| N
WINDOW 4' - % - @ | misLE

| T T |

L - T A

| [ 1
THREADS THREADS
n__Lf it o QHLJ?I

MONITOR SUPPORT

THREADED

_ INSERT - " INSERT

e

 DRILLED HOBES - _
+— INPANEL _—"

5. Secure both scissor screen clips to the
ceiling using the 7771116 adaptor plate
and the supplied 5001923 screws and
502709 washers.

NOTE: Three washers are provided.
An extra washer is required under the aisle
side clip to level the screen.

NOTE: The clip longest tab goes toward the
front of the vehicle.

EXTRA WASHER

\| UNDE

R AISLE CLIP

\: FRONT-=5

Writer: mg

<QF7720959 rev 5>




1S-20920
Page 4/4

6. Clip in place the scissor screen and check
for correct adjustment. The screen should
deploy and retract easily and should not
contact the side window or lateral sun
shade. Adjust laterally as required.

7. Put back the overhead console to finish
the installation.

MAINTENANCE
Regular cleaning is recommended with a soft cloth or sponge with soap or detergent and warm

water. The material is able to withstand wiping down with disinfectant liquids such as Lysol or
similar by using disposable wipes.

PARTS / WASTE DISPOSAL

Discard waste according to applicable environmental regulations (Municipal/State[Prov.]/ Federal)

Writer: mg <QF7720959 rev 5>



	MAINTENANCE
	Regular cleaning is recommended with a soft cloth or sponge with soap or detergent and warm water. The material is able to withstand wiping down with disinfectant liquids such as Lysol or similar by using disposable wipes.
	PARTS / WASTE DISPOSAL

